
 

 

FINAL REPORT 
Demonstration of a Full-Scale Fluidized Bed Bioreactor for the 

Treatment of Perchlorate at Low Concentrations in Groundwater 

ESTCP Project ER-0543 
 

 

JANUARY 2009 
 

Todd S. Webster 
Basin Water, Inc.  
 
Paul Togna 
Basin Water, Inc.  
 
 
 

 
 



Standard Form 298 (Rev. 8/98) 

REPORT DOCUMENTATION PAGE

Prescribed by ANSI Std. Z39.18

Form Approved 
OMB No. 0704-0188 

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources,
gathering and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect of this collection of
[...]
Figure 5.47 TTHMs and HAA5 formation potential from Trimite filter effluent water.  

Figure 5.48 TTHMs and HAA5 formation potential with components from Trimite filter 

effluent. 

Figure 5.49 TTHMs and HAA5 formation potential from entire FBR treatment system. 

Figure 5.50 Comparison of off-site lab and on-site Dionex feed and effluent perchlorate data.  

Non-detects were reported as the MDLs for each analysis (LAB MDL of 0.5 

µg/L, Dionex MDL of 1 µg/L). 

Figure 5.51 Comparison of off-site lab and on-site HACH feed and effluent nitrate-N data.   

Figure 5.52 Reduction of Electron Donor Experiment #1. 

Figure 5.53 Reduction of Electron Donor Experiment #2 (feed Nitrate-N = 6.1 mg/L, feed 

perchlorate = 40-45 µg/L). 

.Figure 5.54 Reduction of Electron Donor Experiment #3(feed nitrate-N= 6.1 mg/L, feed 

perchlorate = 45-50 µg/L). 

Figure 5.55 Chlorination study results for varying CT values. 

Figure 5.56 UV disinfection after the Trimite filter under different plant and UV operating 

conditions. 

Figure 5.57 UV disinfection after LGAC filter under different UV operating conditions. 

Figure 5.58 Perchlorate and nitrate on-site analytical results (Days 234-256).  

Figure 5.59 Perchlorate and nitrate on-site analytical results (Days 257-277). 

Figure 5.60 Perchlorate and nitrate on-site analytical results (Days 277-299). 

Figure 5.61 Perchlorate and nitrate on-site analytical results (Days 299-321). 

Figure 5.62 Perchlorate and nitrate on-site analytical results (Days 321-343). 

Figure 5.63 Perchlorate and nitrate on-site analytical results (Days 343-363). 

Figure 5.64 Spiked perchlorate concentrations to 2000 µg/L showing a general improvement 

in performance over time as the microbial population acclimates. 

Figure 5.65 From Day 327 to Day 329, with the feed perchlorate concentration at 1,000 µg/L. 

Figure 5.66 Ramp up of perchlorate from 1000 to 4000 µg/L. 

Figure 5.67 Effluent perchlorate analyzer chromatograms showing no secondary 

peak/baseline, a secondary peak/baseline, and a secondary peak/baseline and 

perchlorate peak. 

Figure 7.1 Typical ion exchange technology set-up with a lead/lag vessel configuration 

(Photo courtesy of Siemens Water Technologies Corporation).  



viii 

 

List of Tables 
Table 3.1  Performance objectives. 

Table 5.1  Feed groundwater baseline data. 

Table 5.2  FBR treatment plant process interlock notes.   

Table 5.3     FBR treatment plant process alarms. 

Table 5.4 Total number and types of samples to be collected. 

Table 5.5 Analytical methods for sample analysis. 

Table 5.6 California regulatory limits for drinking water. 

Table 5.7 Trimite multimedia filter effluent water quality for metals and inorganics under 

various operating conditions. 

Table 5.8 Trimite multimedia filter effluent water quality for metals, inorganics, and 

organics under steady-state operating conditions on Day 137. 

Table 5.9 FBR effluent and Trimite multimedia filter effluent water quality for metals and 

other inorganics after a plant restart condition (Day 89). 

Table 5.10 BOD, COD, and TSS release from the Trimite filter during flush and backwash 

cycles. 

Table 5.11 Clarifier flush water quality. 

Table 5.12 LGAC analysis for Toxicity Characteristic Leaching Procedure (TCLP). 

Table 5.13 Reduction of Electron Donor Experiment #4. 

Table 5.14 Trimite multimedia filter effluent water quality at differing perchlorate 

concentrations. 

Table 6.1 Statistical analysis of off-site and on-site feed and effluent perchlorate analyses 

prior to the spiking study. 

Table 6.2 Statistical analysis of off-site and on-site feed and effluent perchlorate analyses 

during the spiking study. 

Table 6.3 Comparison of perchlorate results from four analytical labs.     

Table 6.4 Statistical analysis of off-site and on-site feed and effluent nitrate-nitrogen 

analyses over the course of the demonstration. 

Table 6.5 Demonstration study sample and quality control sample results for perchlorate 

analysis and the calculated relative percent difference values (RPD). 

Table 6.6 Issues with samples submitted for analysis and resulting corrective action. 

Table 6.7 Sample results statistically removed from the data set. 

Table 6.8 Elimination capacity of nitrate/perchlorate under differing operating scenarios 

(assumes 100% treatment of feed perchlorate concentration). 

Table 7.1 Cost model for small-scale FBR implementation (<100 gpm). 

Table 7.2 Sensitivity of electron donor cost as a function of differing inlet contaminant 

concentrations.  Assumes 1000 gpm treatment, 50% acetic acid cost of $0.365/lb, 

and 25% percent excess electron donor for biomass development. 

Table 7.3 FBR full-scale treatment system cost at 1000 gpm and CLO4= 50 µg/L. 

Table 7.4 IX full-scale treatment system cost at 1000 gpm and CLO4= 50 µg/L. 

Table 7.5 FBR full-scale treatment system cost at 1000 gpm and CLO4= 270 µg/L. 

Table 7.6 IX full-scale treatment system cost at 1000 gpm and CLO4= 270 µg/L. 

Table 7.7 FBR full-scale treatment system cost at 1000 gpm, CLO4= 1000 µg/L. 

Table 7.8 FBR full-scale treatment system cost at 1000 gpm, CLO4= 1000 µg/L. 



ix 

 

 

List of Appendices 
 

Appendix A.    Points of Contact 

Appendix B.    CADPH Conditional Acceptance Letter of FBR Technology 

Appendix C.  Chlorination Disinfection Study Protocol 

Appendix D.    UV Disinfection Study Protocol 

Appendix E.    Quality Assurance Project Plan (QAPP) 

Appendix F.  Field Monitoring Data 

Appendix G.  Off-site Laboratory Data 

Appendix H.  Daily System Modifications Report 

 

 

 

 



x 

 

Acknowledgements 
 

This Environmental Security Technology Certification Program (ESTCP) project was a 

collaborative effort amongst scientists and engineers at Basin Water, Inc. (San Diego, CA and 

Lawrenceville, NJ offices) and personnel from the City of Rialto (Rialto, CA).  All of the City of 

Rialto staff and their consultants provided constant support of the project demonstration.  In 

particular, special thanks to Mr. Peter Fox of the City of Rialto and Mr. William Hunt of Hunt 

Environmental Services for their consistent dedication to the project and its success.  Additional 

thanks to the operators at the West Valley Water District Oliver Roemer Surface Water 

Treatment Plant for their extensive advice in optimizing the solids removal portion of the FBR 

treatment plant operation.  Finally, in large degree, the overall success of the project is a direct 

function of the personnel that operated the system and conducted the experiments on a daily 

basis.  Mr. Sam Wong (Basin Water, Inc. field engineer) demonstrated persistent dedication to 

the project success.  His unrelenting daily efforts ultimately lead to the quality experimental 

results and findings obtained during this project. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



xi 

 

Executive Summary 
 

Perchlorate is a highly soluble salt-anion that can negatively affect the ability of the human 

thyroid to adequately uptake iodine.  Since early 1997, with the improvement of analytical 

techniques, drinking water testing performed throughout California has revealed contamination 

in several regions of the state at levels as low as 4 µg/L.  The majority of the perchlorate 

contamination in groundwater is believed to be attributable to historical disposal practices by the 

aerospace and ordinance industries, the military, and chemical manufacturers.  Perchlorate salts 

have been used in the U. S. defense and space programs for several decades as primary oxidants 

in the solid propellants that power rocket motors, rocket boosters, and missiles.  In past disposal 

practices, solid perchlorate-containing fuels were often burned in open-burn and open-detonation 

areas, and aqueous processing waters or wastewaters were released to surface soils or discharged 

into lagoons or evaporation ponds.   With such past disposal practices and the mobility of the 

anion, a number of drinking water aquifers throughout the state have been contaminated with 

perchlorate.  Based on the prevalence of perchlorate in drinking water aquifers, the further 

development of cost effective treatment technologies is warranted. 

 

A demonstration study has been conducted at the City of Rialto Wellhead #2 (Rialto, CA) to 

treat perchlorate laden groundwater to potable water standards using a fluidized bed biological 

reactor (FBR) treatment train.  The FBR is one of two biological treatment technologies 

approved by the California Department of Public Health as permittable for treating perchlorate 

laden water to drinking water.  The FBR is a fixed-film anoxic reactor in which the bed media is 

fluidized within the reactor vessel. An electron donor (i.e., acetic acid) is provided to the FBR 

and utilized for denitrification/perchlorate reduction by the microbes attached to the media.  

Additional downstream equipment constitutes a typical surface water treatment plant and  

includes a post aeration tank for oxygen concentration increase of the water, a  multimedia filter 

for solids removal, a liquid granular activated carbon (LGAC) system for color and odor removal 

(and as a backup to the overall plant), a back flush/effluent tank system for storing backwash 

water for the multimedia filter system and effluent water that has not reached full-treatment, and 

an ultraviolet light (UV) reactor for microbial disinfection.   

 

The main objective of this project was to demonstrate the efficacy of the full-scale FBR for the 

treatment of low concentrations of perchlorate in groundwater to the current Maximum 

Contaminant Level (MCL) for perchlorate established in the State of California of 6 µg/L.  In 

addition, plant effluent water was also required to meet all Federal Safe Drinking Water Act and 

California Code of Regulations, Title 22 drinking water requirements.  This project was set up to 

test and validate the following: (1) ex situ bioremediation of nitrate and low concentrations of 

perchlorate contaminated groundwater through a fluidized bed bioreactor via an anoxic 

biological coupling reaction using an added electron donor; (2) the short- and long-term 

performance effects in allowing the system to be self-inoculated with the incoming groundwater 

versus manually inoculating with a non-pathogenic microbial consortium that has been 

developed in other FBR perchlorate treatment units; (3) the resulting short-term performance 

effects in the simulation of both a feed pump failure (i.e., system remains in recycle) and an 



xii 

 

electrical shutdown; (4) the use of a post aeration vessel, multimedia filter, and LGAC to 

produce a potable-like effluent water stream; (5) the operational effectiveness of on-line nitrate 

and perchlorate analyzer systems; (6) a comparison of system effluent disinfection through both 

chlorination and UV; and (7) long-term monitoring of system robustness and performance under 

steady-state and spiking perchlorate concentrations. 

 

The operation of the plant was conducted from March, 2007 to March, 2008, with an overall 

uptime for water production from the plant during the first year of operation at 94%.  Using only 

the feed groundwater at 50 gpm, the FBR system was biologically seeded and demonstrated 

effective removal of the nitrate and perchlorate to non-detect levels within 28 days from the 

beginning of system operation.  The typical system feed chemical concentrations were recorded 

as nitrate-nitrogen at 6.1-6.3 mg/L, oxygen at 8.1 mg/L, and perchlorate at approximately 50-53 

µg/L.  The FBR media hydraulic residence time (HRT) was 12.2 minutes. The electron donor 

(50% acetic acid) and the nutrient formulation (1.7% phosphoric acid) addition rates were set by 

fully-automated plant utilizing Programmable Logic Controller (PLC) technology.  The PLC 

operated a proprietary model that accounted for the stoichiometric requirements of 50% acetic 

acid to theoretically treat the known feed flow and oxygen, nitrate, and perchlorate 

concentrations.  This iterative model used feed forward control logic based on effluent 

contaminant concentrations to meet the FBR system electron donor requirements for complete 

nitrate and perchlorate treatment.  Based on the non-spiking condition average feed 

concentrations of oxygen, nitrate-nitrogen, perchlorate, and a feed flow of 50 gpm, the required 

amount of 50% acetic acid and 1.7% phosphoric acid was 15 mL/min (16.2 mg/L as carbon, 

including an excess percentage of electron donor of 20-25%) and 10.5 mL/min (0.3 mg/L as P), 

respectively.  This level of 50% acetic acid addition minimized carry over of the electron donor 

to the effluent and prevented sulfate reducing conditions from developing.  Maintaining 

approximately 2-3 mg/L residual DOC at the FBR effluent ensured that the system operated 

optimally.  Based on the feed contaminant concentrations and the electron donor and nutrient 

additions rates, the FBR treatment system was capable of removing all three chemical 

constituents at or below the instrument detection levels.  When the system was spiked with 

perchlorate up to 1,000 µg/L at a feed flowrate of 25 gpm, the PLC model added an incremental 

amount of electron donor (18.0-19.3 mg/L as carbon) and the perchlorate was treated to below 

the California State MCL of 6 µg/L.  The maximum concentration of perchlorate that was 

demonstrated to be consistently treated through the FBR at a feed flowrate of 25 gpm was 

approximately 4,000 μg/L of ClO4.  At this concentration, the required amount of 50% acetic 

acid was 11 mL/min (23.8 mg/L as C) and 99.65% removal was attained (9.6 g of perchlorate/m
3
 

expanded media bed/hr).   

 

During the course of the study, the FBR treatment system was demonstrated to effectively and 

quickly recover from a variety of shutdown scenarios.  A simulated feed pump failure was tested 

twice and the resulting recovery times for complete perchlorate treatment for each experiment 

were less than 24 hours and 8 hours.  A complete plant electrical failure scenario was 

demonstrated twice and short recovery times of less than 2 hours for nitrate treatment 

(perchlorate was never observed in the effluent) were observed after both experiments.  Some 



xiii 

 

degree of adsorption and biodegradation contributed to the treatment of both the nitrate and 

perchlorate.  The general trend observed for all of the shutdown scenarios was that the longer the 

plant operated and a mature biomass developed, a more rapid recovery time resulted.  During a 

nutrient shutdown experiment, initial breakthrough of perchlorate was observed within 12 hours.  

Once the nutrient was restarted, complete nitrate and perchlorate removal occurred within four 

hours.  This result indicated the critical need for the addition of a consistent nutrient source 

during the operation of the FBR treatment plant to ensure complete perchlorate treatment.   

 

 The downstream equipment operated effectively to produce effluent water that met all drinking 

water standards established under the Federal Safe Drinking Water Act and the California Code 

of Regulations, Title 22 requirements.  The post-aeration vessel raised the dissolved oxygen 

concentrations from less than 1 mg/L to above 7.5 mg/L consistently at an HRT of 8 minutes.  

The addition of 1 mL/min (0.4 gpd, 2.5 mg/L dose) of the 48% aluminum sulfate and 4 mL/min 

(1.5 gpd, 0.17  mg/L dose) of the 0.8% cationic polymer were found optimal for effective 

filtration to less than 0.1 NTU, resulting in six adsorption clarifier flushes per day and one 

multimedia filter backwash per day.  The LGAC pressure drops were minimal (<1 psi), biomass 

clogging was not observed for the duration of the LGAC use, and color and/or odor issues 

(microbiological in origin) in the LGAC effluent were never detected.  